Replacement Parts
671 And 753 DIG-R-TACH
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Auger Parts Diagram

SEE PENGO
TEETH DIAGRAM
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Auger Parts Diagram

Reference PART
Number NUMBER DESCRIPTION QTY
1 1505120 Screw, Cap, 5/16” x 1 1/2” NC, Grade 2 1
2 SB-35 Bit, Screw (All Augers except 6”-6700 Series Auger) 1
SB60 Bit, Screw (6”-6700 Series Auger) 1
3 233-5092 Decal, Danger 1
4 67121 Pin, auger Bolt 3/4” x 4” Grade 5 1
5 RL Lok, Rubber Varies
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1. Cut Rubr-Lok as long
as the tooth is wide at

the tangs
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INTERCHANGEABLE PENGO TEETH
FOR 6710 SERIES AUGERS

note water may be used as
a lubricant to install
Rubr-Lok. but NEVER use
grease or ol

o

.
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IR P ‘ 2 Insert evenly in holder in hoider, using a soft steel hammer
u U uud Compression of Rubr-Lok holds tooth
Gmoan @y firmly in pocket

3 Drive tooth fully in until seated

For tungsten carbide teeth cushion
carbides with softwood board before
driving fully in

"

]

4 Remove worn teeth with drift punch
Replace Rubr-Lok only if damaged

‘US Pat 2.968 880

INTERCHANGEABLE PENGO TEETH
FOR 6710 SERIES AUGERS

Reference
Number

PART
NUMBER

DESCRIPTION

APPLICATION

1

35

35-HFC

5T-30

1336

Tooth, Wisdom

Tooth, Hardfaced Dirt

Tooth, Chisel Point

Tooth, Tungsten Carbide

For ordinary digging and loose sand
soils. Thin cross section for best
penetration; wears sharp. Used in all
sockets of the Pengo boring head.

For abrasive soil. Used in all sockets
of Pengo boring head with hardfacing

up.

For harder digging in caliche, hardpan,
sandstone, etc. Used ONLY in the
INSIDE socket of the Pengo boring

head. Install with the rib facing up. Do
not use alone on the 6 inch auger.

For EXTREMELY abrasive soil and
frozen ground. Used in all sockets of
the Pengo boring head.

671 AND 753 HOLE DIGGERS

, FORM GOM-1028-7-88, VERSION 1.0,

AUTHORIZATION: DVR, PAGE: 24



DIG-R-TACH Assembly
671 And 753 Power Units

671 AND 753 HOLE DIGGERS, FORM GOM-1028-7-88x, VERSION 1.0, AUTHORIZATION: DVR, PAGE: 25



DIG-R-TACH Assembly
671 And 753 Power Units

Reference PART
Number NUMBER DESCRIPTION QTY

1 671-0172 Frame, Main 1
2 671-0200 Cover, Front 1
3 671-0150 Cover, Bottom 1
4 671-0100 Cover, Top (M671-16 & M753-16) 1
5 671-0101 Cover, Top (m671-24 & M753-24) 1
6 671-0060 Chain, Drive, #60 (M671-16 & M753-16) 1
671-0070 Chain, Drive, #60 Heavy (M671-24 & M753-24) 1

7 753-0140 Shaft, Drive (2-9/16” Round) 1
8 75321 Pin, Auger 1
9 671-0140 Shaft, Drive (2” Hexagon) 1
10 15123200 Screw, Cap, 3/4” x 4” UNC, Grade 5, Plated 1
11 18120000 Nut, Hex, 3/4” UNC, Plated 1
12 18080000 Nut, Hex, 1/2” UNC, Plated 5
13 25028 Seal, Grease 2
14 LM104949 Cone, Bearing 2
15 LM104911 Cup, Bearing 2
16 671-0050 Knuckle, Universal Joint (M671-16 & M753-16) 1
17 671-0180 Pin 1
18 671-0040 Pin (M671-16 & M753-16) 1
19 15041600 Screw, Cap, 1/4” x 2" UNC, Grade 5, Plated 2
20 18040000 Nut, Hex, 1/4” UNC, Plated 2
21 16040000 Washer, Lock, 1/4”, Plated 6
22 671-0110 Hose, Connecting 2
23 LM Nilos Ring Ring, Nilos 1

(Was: LM 104949/LM 104911 BAV)

24 671-0190 Spacer 1
25 15082400 Screw, Cap, 1/2” x 3" UNC, Grade 5, Plated 4
26 671-0400 Motor, Hydraulic (M671-16 & M753-16) 1
THR-206-HS-F-2 Motor, Hydraulic (M671-24 & M753-24) 1

27 Not Serviced Key 1
28 671-0133 Sprocket, Single Speed (M671-16 & M753-16) 1
671-0132 Sprocket, 2 Speed (M671-16 & M753-16) 1

671-0131 Sprocket, Double (M671-24 & M753-24) 1

29 17100000 Washer, Flat, 5/8”, Plated 1
30 15100801 Screw, Cap, 5/8” x 1" UNF, Grade 5, Plated 1
31 671-0160 Bolt, Take Up 1
32 671-0080 Link, Connecting, #60 (M671-16 & M753-16) 1
671-0090 Link, Connecting, #60 Heavy (M671-24 & M753-24) 1

33 671-0021 Sprocket, Single Speed (M671-16 & M753-16) 1
671-0020 Sprocket, 2 Speed (M671-16 & M753-16) 1

671-0030 Sprocket, Double (M671-24 & M753-24) 1

Continued on Next Page
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Dig-R-Tach Assembly
671 And 753 Power Units

Reference PART
Number NUMBER DESCRIPTION QTY
34 671-0010 Key, Square 1
35 17240000 Washer, Flat, 1-1/2”, Plated 1
36 40240001 Nut, Hex, Jam, 1-1/2” UNF, Plated 1
37 39050000 Nut, Whiz Lock, 5/16” UNC, Grade 5, Plated 8
38 671-0650 Guard, Hole, Rubber 1
39 16080000 Washer, Lock, 1/2”, Plated 4
40 17080000 Washer, Flat, 1/2”, Plated 4
41 15061600 Screw, Cap, 3/8” x 2" UNC, Grade 5, Plated 4
42 17060000 Washer, Flat, 1/4”, Plated 4
43 22041000 Pin, Cotter, 1/4” x 1 1/4” 1
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Decals
671 And 753 Dig-R-Tach
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Decals
671 And 753 Dig-R-Tach

Reference PART
Number NUMBER DESCRIPTION QTY
1 671-5011 Decal, General (671) 2
2 753-5011 Decal, General (753) 2
3 201-5040 Decal, Danger 1
4 660-5160 Decal, Warning 1
5 233-5092 Decal, Danger 1
6 SG24-5072 Decal, Assistance 1
7 671-5020 Decal, Danger 1
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